
Code:

Series: S-0118

FEVEREIRO/2022

0501092444

PHT FLEX - FRAME 2200/2700/3200                
(UP TO 03/2022)

ROW CROP PLANTERS

Revision: 00

Date Revision:



Code Description

0111470005 PHT FLEX 2200/2E900 D/H S-0118

0111470002 PHT FLEX 2200/2E900 S-0118

0111470006 PHT FLEX 2200/3E450 D/H S-0118

0111470003 PHT FLEX 2200/3E450 S-0118

0111470007 PHT FLEX 2200/3E500 D/H S-0118

0111470004 PHT FLEX 2200/3E500 S-0118

0111470011 PHT FLEX 2700/3E900 D/H S-0118

0111470008 PHT FLEX 2700/3E900 S-0118

0111470012 PHT FLEX 2700/4E450 D/H S-0118

0111470009 PHT FLEX 2700/4E450 S-0118

0111470013 PHT FLEX 2700/4E500 D/H S-0118

0111470010 PHT FLEX 2700/4E500 S-0118

0111470017 PHT FLEX 3200/4E900 D/H S-0118

0111470014 PHT FLEX 3200/4E900 S-0118

0111470018 PHT FLEX 3200/5E450 D/H S-0118

0111470015 PHT FLEX 3200/5E450 S-0118

0111470019 PHT FLEX 3200/5E500 D/H S-0118

0111470016 PHT FLEX 3200/5E500 S-0118



FRAME ASSY ............................... 10909095157

LONG SEED LINE/ASSY FERTILIZER ............................... 20521052477

SHORT LINE SEED/COMPLETE FERTILIZER ............................... 30521052476

DISTRIBUTOR FERTILIZER ............................... 40501048893

LEFT SEED LINE ............................... 50521052367

RIGHT SEED LINE ............................... 60521052366

FAST CLOSING SET ............................... 70511053857

LEFT 15" X 15" DOUBLE DISC ............................... 80501052979

RIGHT 15" X 15" DOUBLE DISC ............................... 90501052978

SEMI MOUNTED SEED SYSTEM ............................... 100521051956

ASSY SEED DISTRIBUTOR ............................... 110501051094

DOUBLE PULLEY ROCKER'S ............................... 120501051119

DEPTH / COMPACTOR WHEEL SYSTEM V ............................... 130521052363

DEPTH CONTROL COMPACTOR ............................... 140521055434

DEPTH WHEEL ............................... 150501043613

DEPTH WHEEL WITHOUT CUBE ............................... 160501055187

DEPTH CONTROL ............................... 170521055436

SEMI MOUNTED DEPTH ASSEMBLY ............................... 180521055435

CUBE CONTROL RIGHT DEPTH ............................... 190521055439

CUBE LEFT DEPTH CONTROL ............................... 200521055438

LONG WHEEL COMPACTOR ASSEMBLY ............................... 210521055433

HUB DEPTH REGULATOR ASSY ............................... 220501050421

WHEELS ASSY ............................... 230501059329

COMPACT WHEEL RIGHT WITH BEARING ............................... 240511054333

COMPACT WHEEL LEFT WITH BEARING ............................... 250511054334

COMPACTOR WHEEL WITH BEARING ............................... 260501052908

LONG COMPACTOR WHEEL ............................... 270521055431

CONICA GEAR 18Z X 48 WITH BEARING ............................... 280521052362

ROW SEED BEARING ............................... 290501052775

CONICA GEAR 18Z X 59 WITH BEARING ............................... 300521052361

FRONT BEARING DOBLE ............................... 310511059191

LONG LINE FERTILIZER ............................... 320521052358

SHORT LINE FERTILIZER ............................... 330521052357

DDD FERTILIZER 15 X 15 RIGHT MINOR ............................... 340511053208

DDD FERTILIZER 15 X 15 LEFT MINOR ............................... 350511053209

CUBE LOW RIGHT WITH DISC 15 ............................... 360511053173

LEFT LOW CUBE WITH DISC 15 ............................... 370511053172

ASSY CUTTING DISC ............................... 380521052356

ROD SPRING MOUNTED FERTILIZER ............................... 390521052350

DOUBLE SEED STRIPPER ............................... 400521052365

STRETCHER SIMPLE SEED ............................... 410521052368

BEARING WITH GEAR 17Z HEX 5/8 ASSY ............................... 420521052364

DISC ASSY SEED ............................... 430521052795

LARGER WALKING BEAM ASSY ............................... 440501050120

ROD ASSEMBLY ............................... 450521052755

WHEEL SEED LAW ............................... 460521052348

WHEEL LEFT FERTILIZER ............................... 470521052349

WELL AND TIRE ASSY ............................... 480503060105

AGRICULTURAL BEARING ............................... 490501059313

AXLE WITH RING ............................... 500501048790

RH WHEEL ARM ............................... 510501059985

LEFT WHEEL ARM ............................... 520501059986

BEARING SHAFT HEX 5/8 ASSY ............................... 530521052375

5/8" HEX AXLE BEARING ............................... 540501059363

BEARING TRANSMISSION ASSY DOUBLE ............................... 550521052347



5/8 DOUB BEARING SEED TRANSMISSION ............................... 560501056450

CHAIN TENSIONER ASSY ............................... 570501052777

CHAIN TENSIONER ASSY ............................... 580501052779

ASSY CURRENT TENSIONER ............................... 590511051371

FRAME 2200 FERTILIZER/SEED TRANSMISSION ............................... 600521052460

FRAME 2700 FERTILIZER/SEED TRANSMISSION ............................... 610521052464

FRAME 3200 FERTILIZER/SEED TRANSMISSION ............................... 620521052467

PLATFORM 2200 ASSY ............................... 630521052461

PLATFORM 2700 ASSY ............................... 640521052465

PLATFORM 3200 ASSY ............................... 650521052468

HANDRAIL 2200 ASSY ............................... 660521052462

HANDRAIL 2700 ASSY ............................... 670521052466

HANDRAIL 3200 ASSY ............................... 680521052469

HANDRAIL REAR 2200 ............................... 690521052649

HANDRAIL REAR 2700 ............................... 700521052632

HANDRAIL REAR 3200 ............................... 710521052650

HANDRAIL FRONT 2200 ............................... 720521052651

HANDRAIL FRONT 2700 ............................... 730521052633

HANDRAIL FRONT 3200 ............................... 740521052652

HANDRAIL INTERNAL FIXER ............................... 750511059383

INTERNAL CENTRAL FIXER ASSY HANDLE CSCP ............................... 760511059384

ASSY LOWER HITCH ............................... 770521052463

GEAR ASSEMBLY ............................... 780521052764



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 1

0909095157FRAME ASSY

05

04

01

02

03

06

07

11

11

08

09

10 10

12
13

14

14

2200    2700    3200Item Code Description See page

01 0521068505  001      000      000FRAME 2200

01. 0521068481  000      001      000FRAME 2700

01.. 0521068480  000      000      001FRAME 3200

02 0521052477  001      002      002LONG SEED LINE/ASSY FERTILIZER 2

03 0521052476  001      001      002SHORT LINE SEED/COMPLETE FERTILIZER 3

04 0521052795  002      003      004DISC ASSY SEED 43

05 0521052755  002      003      004ROD ASSEMBLY 45

06 0521052348  001      001      001WHEEL SEED LAW 46

07 0521052349  001      001      001WHEEL LEFT FERTILIZER 47

08 0521052460  001      000      000FRAME 2200 FERTILIZER/SEED TRANSMISSION 60

08. 0521052464  000      001      000FRAME 2700 FERTILIZER/SEED TRANSMISSION 61

08.. 0521052467  000      000      001FRAME 3200 FERTILIZER/SEED TRANSMISSION 62

09 0521052461  001      000      000PLATFORM 2200 ASSY 63

09. 0521052465  000      001      000PLATFORM 2700 ASSY 64

09.. 0521052468  000      000      001PLATFORM 3200 ASSY 65

10 0521052462  001      000      000HANDRAIL 2200 ASSY 66

10. 0521052466  000      001      000HANDRAIL 2700 ASSY 67

10.. 0521052469  000      000      001HANDRAIL 3200 ASSY 68

11 0521052463  001      001      001ASSY LOWER HITCH 77

12 0521010577  001      001      0010.9" X 4.1" COUPLING SHAFT 

13 0503030119  001      001      001LOCK PIN                           

14 0521052764  001      001      001GEAR ASSEMBLY 78



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 2

0521052477LONG SEED LINE/ASSY FERTILIZER

05

37

10

21

20

32
07

12

08

24
25

22

23

03

51
50

29

28

27
26

47

34
33

38
39

53

43
40

41

02

54
40

44
54

40

54
55

13

14

3617

16
06

15

31

30

30
54

55

54
55

04

52
09

45
46

54
55

42

18

19

11

49

48

49

01

35

QTItem Code Description See page

01 0501048893 01DISTRIBUTOR FERTILIZER 4

02 0503030275 01AGRICULTURAL BEARING               

03 0502012990 01CONICA 14Z SQUARE GEAR

04 0502012798 01SUPPORT BOX SEED

05 0503030099 021.3" X 4.9" 0.2" TRACTION SPRING

06 0502011538 01SPRING GUIDE

07 0521068476 01PANTOGRAPHY ARM SEAL LINE

08 0521052367 01LEFT SEED LINE 5

09 0521068496 01FERTILIZER CASH FIXED SUPPORT

10 0521068498 01LOWER PANTOGRAPH

11 0521068497 01TOP PANTOGRAPH

12 0581016458 01SUPPORT SPRING PANTOGRAPH

13 0581016456 01FIXER COVER CURRENT 88

14 0581016457 01FIXER COVER CURRENT 105

15 0521052358 01LONG LINE FERTILIZER 32

16 0521052350 01ROD SPRING MOUNTED FERTILIZER 39

17 0581016455 01PIN 15.88 X 110 WITH HOLES

18 0521052365 01DOUBLE SEED STRIPPER 40

19 0521052368 01STRETCHER SIMPLE SEED 41

20 0581016422 01COVER CURRENT SEED

21 0503011076 0140-1 X 2.87 CHAIN LINK + MENDING

22 0531015151 080.6" X 1" X 2.4" SLEEVE

23 0501010422 04BOLT 5/8 UNC X 6.1/2 CS G.5 ZN

24 0503012412 045/8 UNC SELF LOCKING NUT

25 0501011299 04FLAT WASHER

26 0503010014 023/4" NUT

27 0503010023 023/4" SPRING WASHER

28 0501010941 02FLAT WASHER 

29 0501010827 023/4" X 2-3/4" BOLT                 

30 0501010984 04FLAT WASHER

31 0581016478 02THREADED ROD



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 2

0521052477LONG SEED LINE/ASSY FERTILIZER

QTItem Code Description See page

32 0503014508 01CURRENT 40-1 X 98

33 0502010901 01FINE SEED BOX AGRICULTURAL BEARING

34 0521068502 01SPROCKET WITH DOUBLE AXIS 17Z

35 0521052364 01BEARING WITH GEAR 17Z HEX 5/8 ASSY 42

36 0503010071 023/16" X 1" COTTERPIN

37 0503010002 041800 GREASE FITTING

38 0581016485 01FLAT WASHER 25.5 X 2.00 X 37

39 0503010406 01501025 CLAMPING RING (FOR AXLE)

40 0501010694 08FLAT WASHER

41 0503010179 08LOCK WASHER

42 0503010337 025/16" NUT

43 0503010371 025/16" X 1" BOLT

44 0503016506 025/16 UNC X 3/4  C S  G.5 ZN BOLT

45 0503010765 013/8" X 3" BOLT                     

46 0501013518 01FLAT WASHER

47 0503010295 04SCREW 5/16 UNC X 5/8 CS G.2 ZN        

48 0503030408 012X2X390 HOSE

49 0503010246 02CLAMP 

50 0503010362 011/8" X 1.1/4" COTTERPIN

51 0551019117 01FERTILIZER DISTRIBUTOR COVER

52 0503062749 01SILO FERTILIZER WITH BLUE COVER

53 0503010003 011845 GREASE FITTING

54 0503010025 073/8" SPRING WASHER

55 0503010026 073/8" NUT



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 3

0521052476SHORT LINE SEED/COMPLETE FERTILIZER

13

14

08

24
25

22

23
45

46
54

55

34
33

38
39

53

43
40

41
42

18

19

11

49

48

49

01

02
03

51
50

29

28

27
26

4741
40

44
41

40

54
55

35

3617

16
06

15

31

30

30
54

55

54
55

04

52
09

32
07

12

05

37

10

21

20

QTItem Code Description See page

01 0501048893 01DISTRIBUTOR FERTILIZER 4

02 0503030275 01AGRICULTURAL BEARING               

03 0502012990 01CONICA 14Z SQUARE GEAR

04 0502012798 01SUPPORT BOX SEED

05 0503030099 021.3" X 4.9" 0.2" TRACTION SPRING

06 0502011538 01SPRING GUIDE

07 0521068476 01PANTOGRAPHY ARM SEAL LINE

08 0521052366 01RIGHT SEED LINE 6

09 0521068496 01FERTILIZER CASH FIXED SUPPORT

10 0521068498 01LOWER PANTOGRAPH

11 0521068497 01TOP PANTOGRAPH

12 0581016458 01SUPPORT SPRING PANTOGRAPH

13 0581016456 01FIXER COVER CURRENT 88

14 0581016457 01FIXER COVER CURRENT 105

15 0521052357 01SHORT LINE FERTILIZER 33

16 0521052350 01ROD SPRING MOUNTED FERTILIZER 39

17 0581016455 01PIN 15.88 X 110 WITH HOLES

18 0521052365 01DOUBLE SEED STRIPPER 40

19 0521052368 01STRETCHER SIMPLE SEED 41

20 0581016422 01COVER CURRENT SEED

21 0503011076 0140-1 X 2.87 CHAIN LINK + MENDING

22 0531015151 080.6" X 1" X 2.4" SLEEVE

23 0501010422 04BOLT 5/8 UNC X 6.1/2 CS G.5 ZN

24 0503012412 045/8 UNC SELF LOCKING NUT

25 0501011299 04FLAT WASHER

26 0503010014 023/4" NUT

27 0503010023 023/4" SPRING WASHER

28 0501010941 02FLAT WASHER 

29 0501010827 023/4" X 2-3/4" BOLT                 

30 0501010984 04FLAT WASHER

31 0581016478 02THREADED ROD



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 3

0521052476SHORT LINE SEED/COMPLETE FERTILIZER

QTItem Code Description See page

32 0503014508 01CURRENT 40-1 X 98

33 0502010901 01FINE SEED BOX AGRICULTURAL BEARING

34 0521068502 01SPROCKET WITH DOUBLE AXIS 17Z

35 0521052364 01BEARING WITH GEAR 17Z HEX 5/8 ASSY 42

36 0503010071 023/16" X 1" COTTERPIN

37 0503010002 041800 GREASE FITTING

38 0581016485 01FLAT WASHER 25.5 X 2.00 X 37

39 0503010406 01501025 CLAMPING RING (FOR AXLE)

40 0501010694 08FLAT WASHER

41 0503010179 08LOCK WASHER

42 0503010337 025/16" NUT

43 0503010371 025/16" X 1" BOLT

44 0503016506 025/16 UNC X 3/4  C S  G.5 ZN BOLT

45 0503010765 013/8" X 3" BOLT                     

46 0501013518 01FLAT WASHER

47 0503010295 04SCREW 5/16 UNC X 5/8 CS G.2 ZN        

48 0503030408 012X2X390 HOSE

49 0503010246 02CLAMP 

50 0503010362 011/8" X 1.1/4" COTTERPIN

51 0551019117 01FERTILIZER DISTRIBUTOR COVER

52 0503062749 01SILO FERTILIZER WITH BLUE COVER

53 0503010003 011845 GREASE FITTING

54 0503010025 073/8" SPRING WASHER

55 0503010026 073/8" NUT



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 4

0501048893DISTRIBUTOR FERTILIZER

01

01A

09

04

10

12

11

01B

02

03

04

05

06

07

08

QTItem Code Description See page

01   0501110143 01TUBE FERTILIZER METERING BODY

01A 1902020469 01DISTRIBUTOR FERTILIZER

01B 0541016687 01268 FERTILIZER TUBE

02   0501019851 01DISTRIBUTOR FERTILIZER AXLE

03   0521010309 01SLEEVE INTER

04   0503030275 02AGRICULTURAL BEARING               

05   0503031165 01LEFT HELICOID CONDUCTOR

06   0511017137 01FLAT WASHER 

07   0503030303 01SUPPORT WASHER

08   0501013774 01GREASE SEAL                        

09   0591017505 01GEAR

10   0503010523 011/4" X 2" COTTERPIN

11   0503012826 02CREASE FITTING                     

12   0503011962 01GREASE FITTING                     



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 5

0521052367LEFT SEED LINE

30
06

07

15
17

14

16

04

05

18

05
13

11

01

09

29

27

28

23
07

21
20

19

03

02 08

10

25
26

24

12

22

QTItem Code Description See page

01 0502012314 01SEED BOX FIXING BASE

02 0502011418 0140Z CONICAL GEAR 

03 0511018700 01AXLE 

04 0502011411 0110Z CONICAL GEAR                   

05 0501013352 02FLAT WASHER 

06 0501010694 01FLAT WASHER

07 0503010179 03LOCK WASHER

08 0511053857 01FAST CLOSING SET 7

09 0501052979 01LEFT 15" X 15" DOUBLE DISC 8

10 0501053347 01SEED SYSTEM ASSEMBLY

11 0521068499 01SEED LINE PANTOGRAPH

12 0521052363 01DEPTH / COMPACTOR WHEEL SYSTEM V 13

13 0521052362 01CONICA GEAR 18Z X 48 WITH BEARING 28

14 0521052361 01CONICA GEAR 18Z X 59 WITH BEARING 30

15 0581016413 01GEAR 17Z P1 / 2 X 1/2 HEX

16 0521068500 01AXIS TRANSMISSION LINE SEED

17 0581016412 01SLEEVE 25,4 X 15 X 32

18 0581016421 01AXIS TRANSMISSION LINE SEED 198

19 0503010723 037/16UNC X 4 C SG.5 ZN1K19920 BOLT                    

20 0503011446 03SPRING WASHER

21 0503010244 037/16" NUT                          

22 0503010848 025/16" X 3.1/2" BOLT                

23 0503010337 025/16" NUT

24 0503010479 01BOLT                     

25 0503010060 011/2" NUT

26 0503011440 01SPRING WASHER

27 0503010180 017/16" SPRING WASHER

28 0503010244 017/16" NUT                          

29 0503011135 01BOLT                

30 0503016506 015/16 UNC X 3/4  C S  G.5 ZN BOLT



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 6

0521052366RIGHT SEED LINE

30
06

07

15
17

14

16

04

05

18

05
13

11

01

09

29

27

28

23
07

22

21
20

19

03

02 08

10

25
26

24

12

QTItem Code Description See page

01 0502012314 01SEED BOX FIXING BASE

02 0502011418 0140Z CONICAL GEAR 

03 0511018700 01AXLE 

04 0502011411 0110Z CONICAL GEAR                   

05 0501013352 02FLAT WASHER 

06 0501010694 01FLAT WASHER

07 0503010179 03LOCK WASHER

08 0511053857 01FAST CLOSING SET 7

09 0501052978 01RIGHT 15" X 15" DOUBLE DISC 9

10 0501053347 01SEED SYSTEM ASSEMBLY

11 0521068499 01SEED LINE PANTOGRAPH

12 0521052363 01DEPTH / COMPACTOR WHEEL SYSTEM V 13

13 0521052362 01CONICA GEAR 18Z X 48 WITH BEARING 28

14 0521052361 01CONICA GEAR 18Z X 59 WITH BEARING 30

15 0581016413 01GEAR 17Z P1 / 2 X 1/2 HEX

16 0521068500 01AXIS TRANSMISSION LINE SEED

17 0581016412 01SLEEVE 25,4 X 15 X 32

18 0581016421 01AXIS TRANSMISSION LINE SEED 198

19 0503010723 037/16UNC X 4 C SG.5 ZN1K19920 BOLT                    

20 0503011446 03SPRING WASHER

21 0503010244 037/16" NUT                          

22 0503010848 025/16" X 3.1/2" BOLT                

23 0503010337 025/16" NUT

24 0503010479 01BOLT                     

25 0503010060 011/2" NUT

26 0503011440 01SPRING WASHER

27 0503010180 017/16" SPRING WASHER

28 0503010244 017/16" NUT                          

29 0503011135 01BOLT                

30 0503016506 015/16 UNC X 3/4  C S  G.5 ZN BOLT



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 7

0511053857FAST CLOSING SET

QTItem Code Description See page

01 0502012744 01SPEED LOCK LEVER ASSY 

02 0502012743 01FAST BOLT ASSY

03 0571014534 01FAST BOLT ADJUSTMENT

04 0571014024 02FAST BOLT GUIDE AXLE

05 0503010257 021/8" X 1" COTTERPIN



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 8

0501052979LEFT 15" X 15" DOUBLE DISC 

07

07

01

03

06 04
05

15
14

13

13

12

08

09

10

11

10
11

05

04

02

03

QTItem Code Description See page

01 0502011183 0115"X15" LW SEED UNAL DOUB-DISC SUPP

02 0501054167 01BOX DDD ASSY DPL 15 RIGHT

03 0511011927 02DUST CLOAK                         

04 0503030757 022.9" X 2" X 0.02" JOINT            

05 0521019178 02COVER DEPTH

06 0501054168 01BOX DDD ASSY DPL 15 LEFT

07 0511015098 06FLAT WASHER 

08 0501017542 01LH DOUBLE DISC SCRAPER             

09 0501017541 01RIGHT DOUBLE DISC SCRAPER             

10 0503010143 061/4" SPRING WASHER

11 0503014729 061/4" UNF X 1/2" BOLT

12 0503010751 01C3/8" X 1.1/4" HEX BOLT G.5

13 0501010984 02FLAT WASHER

14 0503010025 013/8" SPRING WASHER

15 0503010026 013/8" NUT



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 9

0501052978RIGHT 15" X 15" DOUBLE DISC 

01

03

06 04
05

15
14

13

13

12

08

09

11

10

11
10

05

04

02

03
07

07

QTItem Code Description See page

01 0502011184 0115" X 15" DOUBLE DISC SUPPORT      

02 0501054167 01BOX DDD ASSY DPL 15 RIGHT

03 0511011927 02DUST CLOAK                         

04 0503030757 022.9" X 2" X 0.02" JOINT            

05 0521019178 02COVER DEPTH

06 0501054168 01BOX DDD ASSY DPL 15 LEFT

07 0511015098 06FLAT WASHER 

08 0501017542 01LH DOUBLE DISC SCRAPER             

09 0501017541 01RIGHT DOUBLE DISC SCRAPER             

10 0503014729 061/4" UNF X 1/2" BOLT

11 0503010143 061/4" SPRING WASHER

12 0503010751 01C3/8" X 1.1/4" HEX BOLT G.5

13 0501010984 02FLAT WASHER

14 0503010025 013/8" SPRING WASHER

15 0503010026 013/8" NUT



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 10

0521051956SEMI MOUNTED SEED SYSTEM

15

11

12

01

21

22

10

02

03
04

05

17

18

20

19

16
14

13

24

25

16

26
23

07

08
09

06

QTItem Code Description See page

01 0502020324 01SEED BOX SUPPORT                   

02 0503031667 01BOX YELLOW SEED WITH GREEN COVER

03 0503010295 04SCREW 5/16 UNC X 5/8 CS G.2 ZN        

04 0501010694 04FLAT WASHER

05 0503010179 04LOCK WASHER

06 0501051094 01ASSY SEED DISTRIBUTOR 11

07 0503010675 015/16" X 2.1/4" BOLT

08 0503010179 01LOCK WASHER

09 0503010337 015/16" NUT

10 0502010408 01SEED DISC LOWER TRAIL              

11 0521010536 010.3" X 3.8" COUPLING SHAFT

12 0503010140 011/8" X 3/4" COTTERPIN

13 0503030083 013/8" X 3/8" X 1.6" STUD

14 0503010025 013/8" SPRING WASHER

15 0503010209 013/8" UNC BUTTERFLY NUT

16 0503010025 023/8" SPRING WASHER

17 0571018536 01HEX PRISONER

18 0503034131 01DEFLECTOR 

19 0503010209 013/8" UNC BUTTERFLY NUT

20 0501013518 01FLAT WASHER

21 0503016217 01SOYBEAN SEED DISC 34 OBLONG

22 0503016219 01RING TO SOYBEANS

23 0531018622 01BOLT FAST SUPPORT UPPER

24 0501010096 013/8" X 2" BOLT

25 0501010984 01FLAT WASHER

26 0503010026 013/8" NUT



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 11

0501051094ASSY SEED DISTRIBUTOR

QTItem Code Description See page

01 0503030381 01SEED DISTRIBUTOR BOX 

02 0502010447 02TRIGGER                            

03 0501013467 01KEY AXLE 

04 0503030378 030.4" X 1.1" X 0.03" SPRING         

05 0501013466 01KEY LIMITER AXLE 

06 0501051119 01DOUBLE PULLEY ROCKER'S 12

07 0501013468 01ROCKER ARM AXLE, OF THE PULLEY 

08 0503030377 01SCRAPER                            



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 12

0501051119DOUBLE PULLEY ROCKER'S 

QTItem Code Description See page

01 0503031129 01DOUBLE PULLEY ROCKER ARM 

02 0503031128 025Z PLASTIC DOUB PULLEY FOR SOYBEAN 

03 0521010649 01TOOTH PULLEY COUPLING SHAFT

04 0503011853 01503050 CLAMPING RING (FOR HOLE)



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 13

0521052363DEPTH / COMPACTOR WHEEL SYSTEM V

03

02

04

01

QTItem Code Description See page

01 0502012331 01DEPTH WHEEL SUPPORT

02 0501043613 01DEPTH WHEEL 15

03 0501018535 021/2 X 1 BOLT

04 0501059329 01WHEELS ASSY 23



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 14

0521055434DEPTH CONTROL COMPACTOR

02
04

01

07

02

06

05

10
09

03

08

QTItem Code Description See page

01 0521055436 01DEPTH CONTROL 17

02 0501055187 02DEPTH WHEEL WITHOUT CUBE 16

03 0581018117 01AXIS 13,50 X 22,15 X 72

04 0503010691 011/4" GREASE FITTING

05 0503010358 085/16" X 5/8" BOLT                  

06 0503013816 085/16" LOCKNUT

07 0521055433 01LONG WHEEL COMPACTOR ASSEMBLY 21

08 0503010706 01SCREW 1/2 UNC X 4.1/2 C S  G.5 ZN              

09 0501010937 0113.5 X 28 X 3 FLAT WASHER

10 0503011336 011/2" HEX SELF ADJUSTING NUT        



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 15

0501043613DEPTH WHEEL

07
08

09

01

02

03

03

04
05

06

QTItem Code Description See page

01 0501050421 01HUB DEPTH REGULATOR ASSY 22

02 0503030551 02DEPTH CONTROL WHEEL RUBBER BAND 

03 0521010832 04RIM FLANGE

04 0503010358 085/16" X 5/8" BOLT                  

05 0503010179 08LOCK WASHER

06 0503010337 085/16" NUT

07 0503010298 101/4" X 1/2" BOLT                   

08 0503010143 101/4" SPRING WASHER

09 0503010144 101/4" NUT



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 16

0501055187DEPTH WHEEL WITHOUT CUBE

02

01

02

03
04

05

QTItem Code Description See page

01 0503032005 01RUBBER BAND 

02 0541011628 02DEPTH WHEEL RIM SEMI

03 0503010519 051/4" X 5/8" BOLT                   

04 0503010143 051/4" SPRING WASHER

05 0503010144 051/4" NUT



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 17

0521055436DEPTH CONTROL

06

07

05

01

04

03

02

QTItem Code Description See page

01 0521069079 01EXTERNAL COLUMN CONTROL DEPTH

02 0521055435 01SEMI MOUNTED DEPTH ASSEMBLY 18

03 0581018123 01ADJUSTING ROD 215

04 0581018124 01ROD HEX 1.1 / 4 X 40 WITH HOLE

05 0511015098 01FLAT WASHER 

06 0503010683 010,2" X 1,2" SPRING PIN

07 0503030285 01HAIR PIN



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 18

0521055435SEMI MOUNTED DEPTH ASSEMBLY

01

02

03

QTItem Code Description See page

01 0521069080 01INTERNAL COLUMN BODY CONTROL DEPTH

02 0521055439 01CUBE CONTROL RIGHT DEPTH 19

03 0521055438 01CUBE LEFT DEPTH CONTROL 20



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 19

0521055439CUBE CONTROL RIGHT DEPTH

05

09

02

03

04

01

11

07

10

08
06

QTItem Code Description See page

01 0581019168 01POWDER DOOR Ø63,50 X 20,2 X 7,50

02 0503019342 01ROLLER BEARING

03 0503034055 01CLAMPING RING

04 0581019513 01DEPTH WHEEL BOX

05 0503010878 015/8" SELF ALIGNING NUT             

06 0503030757 012.9" X 2" X 0.02" JOINT            

07 0521019178 01COVER DEPTH

08 0503010143 031/4" SPRING WASHER

09 0503011105 01SEAL RING

10 0503014729 031/4" UNF X 1/2" BOLT

11 0581019859 01RIGHT AXLE CHECK DEPTH



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 20

0521055438CUBE LEFT DEPTH CONTROL

06

05

09

02

03

04

01

11

08

07

10

QTItem Code Description See page

01 0581019168 01POWDER DOOR Ø63,50 X 20,2 X 7,50

02 0503019342 01ROLLER BEARING

03 0503034055 01CLAMPING RING

04 0581019513 01DEPTH WHEEL BOX

05 0503010878 015/8" SELF ALIGNING NUT             

06 0503030757 012.9" X 2" X 0.02" JOINT            

07 0521019178 01COVER DEPTH

08 0503010143 031/4" SPRING WASHER

09 0503011105 01SEAL RING

10 0503014729 031/4" UNF X 1/2" BOLT

11 0581019858 01LEFT AXLE CHECK DEPTH



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 21

0521055433LONG WHEEL COMPACTOR ASSEMBLY

09
07

09

05

04

02

03

06

01

QTItem Code Description See page

01 0503033942 01COVER REGULATORY WHEEL 

02 0503030805 011.6" X 6" X 0.2 TRACTION SPRING    

03 0521068997 01LONG COMPACTOR WHEEL REGULATOR

04 0581018129 01LEVER REGULATING WHEEL COMPACTOR WIDE

05 0503010140 011/8" X 3/4" COTTERPIN

06 0521055431 01LONG COMPACTOR WHEEL 27

07 0501010937 0113.5 X 28 X 3 FLAT WASHER

08 0503011336 011/2" HEX SELF ADJUSTING NUT        

09 0503011411 011/2" X 5-1/2" BOLT                 



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 22

0501050421HUB DEPTH REGULATOR ASSY

06

05

02

03

04
03

0708

09

10
11

12

01

QTItem Code Description See page

01 0501064772 01DEPTH REGULATOR ARM

02 0503010689 02SEAL 00763-BR                      

03 0503010269 026204 BALL BEARING                  

04 0501013636 02SPACING SLEEVE

05 0503011105 01SEAL RING

06 0502011907 02DEPTH CONTROL WHEEL HUB 

07 0503010878 025/8" SELF ALIGNING NUT             

08 0503030757 022.9" X 2" X 0.02" JOINT            

09 0521019178 02COVER DEPTH

10 0503014729 061/4" UNF X 1/2" BOLT

11 0503010143 061/4" SPRING WASHER

12 0503010691 021/4" GREASE FITTING



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 23

0501059329WHEELS ASSY

QTItem Code Description See page

01 0502011757 01PRESS REGULATOR                    

02 0511054333 01COMPACT WHEEL RIGHT WITH BEARING 24

03 0511054334 01COMPACT WHEEL LEFT WITH BEARING 25

04 0501013798 01LEFT ARM

05 0501013799 01RIGHT ARM

06 0503010849 023/8" X 1-1/2" BOLT

07 0503010025 023/8" SPRING WASHER

08 0503010026 023/8" NUT

09 0501069979 01SPRING REGULATOR

10 0521013310 010.5" X 3" COUPLING SHAFT

11 0503010300 015/32" X 1" COTTERPIN 

12 0503010479 01BOLT                     

13 0541016309 0113,2 X 22,18 SLEEVE

14 0503010019 011/2" SPRING WASHER

15 0503010060 011/2" NUT

16 0502040534 02SPRING GUIDE BUSHING LOCK

17 0503030399 011"X5.1"X 0.2" COMPRESSION SPRING

18 0501018535 021/2 X 1 BOLT



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 24

0511054333COMPACT WHEEL RIGHT WITH BEARING

02
01

03

04

QTItem Code Description See page

01 0501052908 01COMPACTOR WHEEL WITH BEARING 26

02 0503016449 011/2 X 4 BOLT

03 0521014508 03FLAT WASHER 

04 0503012136 01NUT 1/2 NF



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 25

0511054334COMPACT WHEEL LEFT WITH BEARING

02

01

03

04

QTItem Code Description See page

01 0501052908 01COMPACTOR WHEEL WITH BEARING 26

02 0503016863 01BOLT 1/2 UNF X 4 CS R/ LEFT

03 0521014508 03FLAT WASHER 

04 0503016864 01LH 1/2" LOCK NUT                 



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 26

0501052908COMPACTOR WHEEL WITH BEARING

09

11

12

07

01

03

05

04
06

06

04
05

03

07

0208

08

10

12

QTItem Code Description See page

01 0502011919 01PRESS WHEEL HUB 

02 0502011877 01PRESS WHEEL HUB 

03 0503010269 026204 BALL BEARING                  

04 0521018922 02PRESS WHEEL PASSANG AXLE 

05 0503012734 02SEAL 01556 BR                      

06 0521018921 02DUST CLOAK 

07 0503010691 011/4" GREASE FITTING

08 0521018928 02PRESS WHEEL RIM 

09 0503031421 01DEPTH CONTROL WHEEL RUBBER BAND 

10 0503010011 065/16" X 1/2" BOLT                  

11 0503010358 035/16" X 5/8" BOLT                  

12 0503013816 035/16" LOCKNUT



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 27

0521055431LONG COMPACTOR WHEEL

0405

02

06

07
03

04

05

02

07

09
08

10

11
13

12
01

03

QTItem Code Description See page

01 0581018311 01LONG SINGLE COMPACTOR WHEEL

02 0581018337 02CUBE COMPACTING WHEEL

03 0503019309 02BEARING 6204-2RLD -V2

04 0503010272 02SEAL 00715-BA

05 0503030143 023.3" X 1.9" X 0.1" JOINT

06 0503031514 01DEPTH CONTROL WHEEL RUBBER BAND 

07 0521014107 02PRESS WHEEL RIM

08 0503010143 051/4" SPRING WASHER

09 0503010144 051/4" NUT

10 0503013815 051/4" X 5/8" BOLT

11 0503013814 051/4" NC LOCKNUT

12 0503010743 051/4" X 1-1/4" BOLT                 

13 0511017303 05FLAT WASHER 



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 28

0521052362CONICA GEAR 18Z X 48 WITH BEARING

02

01
03

QTItem Code Description See page

01 0501052775 01ROW SEED BEARING 29

02 0581016420 01CONICA GEAR TEETH 18 HEXAGONAL 1/2 X 48

03 0503010406 01501025 CLAMPING RING (FOR AXLE)



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 29

0501052775ROW SEED BEARING

05
06

07

01

02

03

04

QTItem Code Description See page

01   0502011697 01BEARING OF THE GEAR BOX

02   0503011410 01ROLLER BEARING

03   0503011105 01SEAL RING

04   0503010371 025/16" X 1" BOLT

05   0501010694 02FLAT WASHER

06   0503010179 02LOCK WASHER

07   0503010337 025/16" NUT



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 30

0521052361CONICA GEAR 18Z X 59 WITH BEARING

05

06
07

04

05

02

01

03

QTItem Code Description See page

01 0511059191 01FRONT BEARING DOBLE 31

02 0581016418 01GEAR CONICA 18Z HEX 1/2 X 59

03 0503010406 01501025 CLAMPING RING (FOR AXLE)

04 0503010365 02NUT

05 0501010694 04FLAT WASHER

06 0503010179 02LOCK WASHER

07 0503010337 025/16" NUT



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 31

0511059191FRONT BEARING DOBLE

01

02

03

02

QTItem Code Description See page

01 0502011971 01HOUSING WITH DOUBLE BEARING 

02 0503011410 02ROLLER BEARING

03 0503011105 01SEAL RING



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 32

0521052358LONG LINE FERTILIZER

05

13

02

09

08

06

0814

21

02

22

23

07

07

23

01

20
19

10

19
18

17
16

15
12

11

04

03

QTItem Code Description See page

01 0511053208 01DDD FERTILIZER 15 X 15 RIGHT MINOR 34

02 0531014527 02FLAT WASHER 

03 0503031341 012.7 X 8 X 0.5 COMPRESSION SPRING

04 0581011812 01SPRING LOWER SUPPORT

05 1902020393 01SPRING UPPER SUPPORT

06 0503030483 01FERTILIZER SOCKET 

07 0511018662 04SPACING PLATE                      

08 0521068492 02SHORT FERTILIZER LINE ARM

09 0521068493 01TRUNNION DC

10 0581016466 01GLOVE TRUNNION DC

11 0521068494 01ROD DC

12 0521052356 01ASSY CUTTING DISC 38

13 0503011075 013/4" UNC NUT

14 0503010002 011800 GREASE FITTING

15 0503010706 02SCREW 1/2 UNC X 4.1/2 C S  G.5 ZN              

16 0503010019 021/2" SPRING WASHER

17 0503010060 021/2" NUT

18 0503016485 01BOLT 3/4

19 0501017065 02FLAT WASHER 

20 0503010152 013/4" SELF LOCKING NUT

21 0503010839 0103"X 0.6" SPRING PIN

22 0521068490 01FIXER LINE SHORT FERTILIZER

23 0511017969 040.1" SPACING PLATE



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 33

0521052357SHORT LINE FERTILIZER

11

04

03

05

13

02

09

08

06

0814

21

02

22

23

07

07

23

01

20
19

10

19
18

17
16

15
12

QTItem Code Description See page

01 0511053209 01DDD FERTILIZER 15 X 15 LEFT MINOR 35

02 0531014527 02FLAT WASHER 

03 0503031341 012.7 X 8 X 0.5 COMPRESSION SPRING

04 0581011812 01SPRING LOWER SUPPORT

05 1902020393 01SPRING UPPER SUPPORT

06 0503030483 01FERTILIZER SOCKET 

07 0511018662 04SPACING PLATE                      

08 0521068492 02SHORT FERTILIZER LINE ARM

09 0521068493 01TRUNNION DC

10 0581016466 01GLOVE TRUNNION DC

11 0521068494 01ROD DC

12 0521052356 01ASSY CUTTING DISC 38

13 0503011075 013/4" UNC NUT

14 0503010002 011800 GREASE FITTING

15 0503010706 02SCREW 1/2 UNC X 4.1/2 C S  G.5 ZN              

16 0503010019 021/2" SPRING WASHER

17 0503010060 021/2" NUT

18 0503016485 01BOLT 3/4

19 0501017065 02FLAT WASHER 

20 0503010152 013/4" SELF LOCKING NUT

21 0503010839 0103"X 0.6" SPRING PIN

22 0521068490 01FIXER LINE SHORT FERTILIZER

23 0511017969 040.1" SPACING PLATE



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 34

0511053208DDD FERTILIZER 15 X 15 RIGHT MINOR

09

14
13

11

10

05
0602

03

07

07
03

01

04
06

05

08

16

15

12

04

QTItem Code Description See page

01 0511053173 01CUBE LOW RIGHT WITH DISC 15 36

02 0511053172 01LEFT LOW CUBE WITH DISC 15 37

03 0511011927 02DUST CLOAK                         

04 0503014679 022-134 O'RING

05 0571011152 02DOUBLE DISC CAP

06 0503015081 02502052 CLAMPING RING (FOR AXLE)

07 0511015098 02FLAT WASHER 

08 0502011160 0115"X15" RIGHT DOUBLE DISC SUPPORT  

09 0501017542 01LH DOUBLE DISC SCRAPER             

10 0501017541 01RIGHT DOUBLE DISC SCRAPER             

11 0503010751 01C3/8" X 1.1/4" HEX BOLT G.5

12 0501010984 02FLAT WASHER

13 0503010025 013/8" SPRING WASHER

14 0503010026 013/8" NUT

15 0502070062 01SCRAPER                            

16 0503011402 010.2" X 0.8" SPRING PIN             



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 35

0511053209DDD FERTILIZER 15 X 15 LEFT MINOR

QTItem Code Description See page

01 0511053172 01LEFT LOW CUBE WITH DISC 15 37

02 0511053173 01CUBE LOW RIGHT WITH DISC 15 36

03 0511011927 02DUST CLOAK                         

04 0503014679 022-134 O'RING

05 0571011152 02DOUBLE DISC CAP

06 0503015081 02502052 CLAMPING RING (FOR AXLE)

07 0511015098 02FLAT WASHER 

08 0502011161 0115"X15" LEFT DOUBLE DISC SUPPORT   

09 0501017542 01LH DOUBLE DISC SCRAPER             

10 0501017541 01RIGHT DOUBLE DISC SCRAPER             

11 0503010751 01C3/8" X 1.1/4" HEX BOLT G.5

12 0501010984 02FLAT WASHER

13 0503010026 013/8" NUT

14 0503010025 013/8" SPRING WASHER

15 0502070062 01SCRAPER                            

16 0503011402 010.2" X 0.8" SPRING PIN             



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 36

0511053173CUBE LOW RIGHT WITH DISC 15

03

04

05

02

01
06

QTItem Code Description See page

01 0503063161 01BEARING 5204 WITH SEALING RING

02 0571011150 01RIGHT DOUB DISC - HUB

03 0603022042 0113" X 0.12" PLAIN COULTER BLADE

04 0503010546 065/16" X 7/8" BOLT                  

05 0503010337 065/16" NUT

06 0502012736 01HUB LOWR DDD



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 37

0511053172LEFT LOW CUBE WITH DISC 15

06

01

02

03

04

05

QTItem Code Description See page

01 0503063161 01BEARING 5204 WITH SEALING RING

02 0571011151 01LEFT DOUBLE DISC HUB

03 0603022042 0113" X 0.12" PLAIN COULTER BLADE

04 0503010546 065/16" X 7/8" BOLT                  

05 0503010337 065/16" NUT

06 0502012736 01HUB LOWR DDD



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 38

0521052356ASSY CUTTING DISC

01

15
14

13

05

06

10

11
12

08
07

09

03

17

16

02
03

04

QTItem Code Description See page

01 0521068495 01ARM DC 

02 0502011281 01DISC HUB

03 0503010215 0230205 BEARING                      

04 0503010213 01SEAL 30205                         

05 0503010691 011/4" GREASE FITTING

06 0503030282 013/4" CASTLE NUT                    

07 0501010941 01FLAT WASHER 

08 0503010362 011/8" X 1.1/4" COTTERPIN

09 0503030272 013,1" X 2,1" X 0,01" JOINT

10 0521010383 01BALDE DISC PROTECTION CAP

11 0503010298 031/4" X 1/2" BOLT                   

12 0503010143 031/4" SPRING WASHER

13 0503810365 06BOLT 5/16 UNC X 1.1/4 CS  G.5

14 0503011444 06SPRING WASHER

15 0503010337 065/16" NUT

16 0603023009 0116" X 0.2" FLAT PLAIN DISC 

17 0501013839 01WASHER                             



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 39

0521052350ROD SPRING MOUNTED FERTILIZER

06

02

03

01

03

02

04

04

05

QTItem Code Description See page

01 0503030917 011.6"X11.8"X 0.2" COMPRESSION SPRING

02 0502012184 02FERTILIZER SPRING GUIDE

03 0502040534 02SPRING GUIDE BUSHING LOCK

04 0503010834 021/2 X 1 BOLT

05 0521068487 01ROD SPRING FERTILIZER

06 0503010013 015/8" NUT



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 40

0521052365DOUBLE SEED STRIPPER

03
02

09

07 01

10

06

04

05

08

03

03

08

QTItem Code Description See page

01 0503010292 010.2" X 1.6" SPRING PIN

02 0503010302 03501019 SEAL RING

03 0503010002 011800 GREASE FITTING

04 0503010019 011/2" SPRING WASHER

05 0503010060 011/2" NUT

06 0511017302 01FLAT WASHER

07 0503030394 011.7"X 1.4"X 0.14" LH TORSION SPRING

08 0503031805 0211Z 1/2" GEAR

09 0521068501 01DOUBLE SEED STRIPPER

10 0581016481 01ARTICULATED SHAFT 78



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 41

0521052368STRETCHER SIMPLE SEED

04

05

06

03

02

01

QTItem Code Description See page

01 0581016479 01CURRENT STRETCH SHAFT 81

02 0503030402 01PULLEY

03 0503010302 01501019 SEAL RING

04 0511017302 01FLAT WASHER

05 0503010019 011/2" SPRING WASHER

06 0503010060 011/2" NUT



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 42

0521052364BEARING WITH GEAR 17Z HEX 5/8 ASSY

05

02

03
04

0106

07

07

08
09

QTItem Code Description See page

01 0503010406 01501025 CLAMPING RING (FOR AXLE)

02 0502012819 0117Z GEAR WITH HEX HOLE

03 0502011697 01BEARING OF THE GEAR BOX

04 0503011410 01ROLLER BEARING

05 0503011105 01SEAL RING

06 0503010371 025/16" X 1" BOLT

07 0501010694 04FLAT WASHER

08 0503010179 02LOCK WASHER

09 0503010337 025/16" NUT



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 43

0521052795DISC ASSY SEED

06

07

08
01

03

05

04

02

QTItem Code Description See page

01 0503016204 01CORN DISK 12 ORANGE

02 0503016214 01RING CORN (APOLLO740)

03 0503016218 01DISC OF SOYBEAN

04 0503016220 01RING TO SOYBEANS (APOLLO 745)

05 0503016221 01RING TO SOYBEANS (APOLLO 571)

06 0503030558 01PULLEY 4Z CORN PLASTIC   

07 0502060001 01PLASTIC PULLEY FOR MAIZE           

08 0501050120 01LARGER WALKING BEAM ASSY 44



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 44

0501050120LARGER WALKING BEAM ASSY 

QTItem Code Description See page

01 0503030379 01LARGER ROCKER ARM

02 0502060001 01PLASTIC PULLEY FOR MAIZE           

03 0503010669 01FLAT WASHER 

04 0503010667 023/16" NUT

05 0503010803 01SCREW  3/16 UNC X 3/4 CAF G.2 ZN



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 45

0521052755ROD ASSEMBLY

10
09

08

07

01

06

02
02

06

05
04

03

12
11

QTItem Code Description See page

01 0501110231 01SCARIFIER HEAD WITH SPIKE 0061     

02 0511018662 02SPACING PLATE                      

03 0503010706 02SCREW 1/2 UNC X 4.1/2 C S  G.5 ZN              

04 0503010060 021/2" NUT

05 0503011440 02SPRING WASHER

06 0511017969 040.1" SPACING PLATE

07 0503030483 01FERTILIZER SOCKET 

08 0561015595 01FERTILIZER SOCKET 

09 0503010751 02C3/8" X 1.1/4" HEX BOLT G.5

10 0501010984 04FLAT WASHER

11 0503010025 023/8" SPRING WASHER

12 0503010026 023/8" NUT



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 46

0521052348WHEEL SEED LAW

03

28

28A

28B

28B

16

18

18

17

24

2619

07

10

08
09

30

03
29

22

33

25

06

05 23

20

24

13

27

04

14

15

34
11

12

21

01
29

03

32

31

35

24
21

01

02

QTItem Code Description See page

01 0503030303 02SUPPORT WASHER

02 0511065209 0120Z GEAR

03 0521018630 031.4" X SQUARE 0.8" WASHER

04 0561013761 01SQUARE SHAFT

05 0502011758 01REAR TENSIONER LEVER

06 0503010292 010.2" X 1.6" SPRING PIN

07 0561016503 02PRISONER 3/8 UNC

08 0503010209 023/8" UNC BUTTERFLY NUT

09 0501010984 02FLAT WASHER

10 0561016521 01RH CHAIN PROTECTION CAP

11 0503010027 025/8" SPRING WASHER

12 0503010013 025/8" NUT

13 1902011530 01REST SUPPORT

14 0501011075 01PIN                    

15 0503030012 01HAIR PIN

16 0501010100 01SCREW  5/8 UNC X 2 CS G.5 ZN

17 0503013030 015/8" X 3.1/4" BOLT                 

18 0501011299 02FLAT WASHER

19 0521068484 01RODE SEED SUPPORT

20 0503060105 01WELL AND TIRE ASSY 48

21 0501059313 02AGRICULTURAL BEARING 49

22 0561016501 01GLOVE 30,50

23 0501048790 01AXLE WITH RING 50

24 0503010571 031/4" X 1.1/2 COTTERPIN

25 0501059985 01RH WHEEL ARM 51

26 0521052375 01BEARING SHAFT HEX 5/8 ASSY 53

27 0521068486 01REST 726

28 0511050681 01TRACTION SPRING

28A 0503031681 012.1" X 7.78" EXTENSION SPRING

28B 0561016062 02SPRING HITCH

29 0511067501 0226Z GEAR



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 46

0521052348WHEEL SEED LAW

QTItem Code Description See page

30 0503013253 0140-1 X CHAIN X 116 LINK+REDECTION

31 0571015212 01COUPLING SHAFT

32 0503030085 01LOCK PIN

33 0501052777 01CHAIN TENSIONER ASSY 57

34 0503010762 02SCREW 5/8 UNC X 3.1/2 CS G.5 ZN

35 0511051371 01ASSY CURRENT TENSIONER 59



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 47

0521052349WHEEL LEFT FERTILIZER

28

28A

28B

28B

16

18

18

17

24

26
19

3607

10
08

09

30

03
29

22

33

25

06

0523

20

24

13

27

04

14

15

34
11

12

21

01
29

03

32

31

35

24
21

01

02
03

QTItem Code Description See page

01 0503030303 02SUPPORT WASHER

02 0511065209 0120Z GEAR

03 0521018630 031.4" X SQUARE 0.8" WASHER

04 0561013761 01SQUARE SHAFT

05 0502011758 01REAR TENSIONER LEVER

06 0503010292 010.2" X 1.6" SPRING PIN

07 0561016503 02PRISONER 3/8 UNC

08 0503010209 023/8" UNC BUTTERFLY NUT

09 0501010984 02FLAT WASHER

10 0561016522 01LEFT CHAIN PROTECTION CAP

11 0503010027 025/8" SPRING WASHER

12 0503010013 025/8" NUT

13 1902011530 01REST SUPPORT

14 0501011075 01PIN                    

15 0503030012 01HAIR PIN

16 0501010100 01SCREW  5/8 UNC X 2 CS G.5 ZN

17 0503013030 015/8" X 3.1/4" BOLT                 

18 0501011299 02FLAT WASHER

19 0521068485 01RODE FERTILIZER SUPPORT

20 0503060105 01WELL AND TIRE ASSY 48

21 0501059313 02AGRICULTURAL BEARING 49

22 0561016501 01GLOVE 30,50

23 0501048790 01AXLE WITH RING 50

24 0503010571 031/4" X 1.1/2 COTTERPIN

25 0501059986 01LEFT WHEEL ARM 52

26 0521052347 01BEARING TRANSMISSION ASSY DOUBLE 55

27 0521068486 01REST 726

28 0511050681 01TRACTION SPRING

28A 0503031681 012.1" X 7.78" EXTENSION SPRING

28B 0561016062 02SPRING HITCH

29 0511067501 0226Z GEAR



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 47

0521052349WHEEL LEFT FERTILIZER

QTItem Code Description See page

30 0503013253 0140-1 X CHAIN X 116 LINK+REDECTION

31 0571015212 01COUPLING SHAFT

32 0503030085 01LOCK PIN

33 0501052779 01CHAIN TENSIONER ASSY 58

34 0503010762 02SCREW 5/8 UNC X 3.1/2 CS G.5 ZN

35 0511051371 01ASSY CURRENT TENSIONER 59

36 0503010025 023/8" SPRING WASHER



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 48

0503060105WELL AND TIRE ASSY

03

02

01

QTItem Code Description See page

01 0503011010 01CANVAS TIRE

02 0503010791 01AR F 15 INNER TIRE

03 0503010789 010.2"J X 15H2" X0.2"F X0.6"X6" WHEEL



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 49

0501059313AGRICULTURAL BEARING

04

05
06

07

03

02

01

QTItem Code Description See page

01 0521060912 01CARRYING-WHEELS OF THE BEARING

02 0503013462 01BEARING WITH BALL BEARING

03 0503011105 01SEAL RING

04 0503011762 02SCREW 5/16UNC X 1.1/4 CAPQ G.2 ZN

05 0501010694 02FLAT WASHER

06 0503010179 02LOCK WASHER

07 0503010337 025/16" NUT



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 50

0501048790AXLE WITH RING

QTItem Code Description See page

01 0521012476 01GEAR BOX LEVER AXLE

02 0503031369 01LINK



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 51

0501059985RH WHEEL ARM

QTItem Code Description See page

01 0521061660 01RH WHEEL ARM

02 0561013765 02SLEEVE WEELS

03 0521061662 01WHEELED AXLE

04 0501010127 049/16" X 1-7/8" LUG BOLT            

05 0503013170 02ROLLER BEARING

06 0561016502 02GUARD POWDER

07 0503010707 01501030 CLAMPING RING (FOR AXLE)

08 0503010003 011845 GREASE FITTING

09 0503010002 021800 GREASE FITTING



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 52

0501059986LEFT WHEEL ARM

QTItem Code Description See page

01 0521061661 01LH WHEEL ARM

02 0561013765 02SLEEVE WEELS

03 0521061662 01WHEELED AXLE

04 0501010127 049/16" X 1-7/8" LUG BOLT            

05 0503013170 02ROLLER BEARING

06 0561016502 02GUARD POWDER

07 0503010707 01501030 CLAMPING RING (FOR AXLE)

08 0503010004 011890 GREASE FITTING

09 0503010002 021800 GREASE FITTING



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 53

0521052375BEARING SHAFT HEX 5/8 ASSY

01

03

04
05

02

QTItem Code Description See page

01 0501059363 015/8" HEX AXLE BEARING 54

02 0503011762 02SCREW 5/16UNC X 1.1/4 CAPQ G.2 ZN

03 0501010694 02FLAT WASHER

04 0503010179 02LOCK WASHER

05 0503010337 025/16" NUT



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 54

05010593635/8" HEX AXLE BEARING

05
02

04

05

03

01

QTItem Code Description See page

01 0502011697 01BEARING OF THE GEAR BOX

02 0503011410 01ROLLER BEARING

03 0503011105 01SEAL RING

04 0561014911 01AXLE SLEVE GUIDES HEX 

05 0503010406 02501025 CLAMPING RING (FOR AXLE)



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 55

0521052347BEARING TRANSMISSION ASSY DOUBLE

01

02

03

04
05

QTItem Code Description See page

01 0501056450 015/8 DOUB BEARING SEED TRANSMISSION 56

02 0501010942 023/8" X 1-1/4" BOLT

03 0501013518 02FLAT WASHER

04 0503010025 023/8" SPRING WASHER

05 0503010026 023/8" NUT



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 56

05010564505/8 DOUB BEARING SEED TRANSMISSION

01

02

02

03

QTItem Code Description See page

01 0502011987 01DOUBLE HOUSING BEARING

02 0503013462 02BEARING WITH BALL BEARING

03 0503011105 01SEAL RING



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 57

0501052777CHAIN TENSIONER ASSY 

QTItem Code Description See page

01 0511061795 01CHAIN TENSIONER 

02 0503031366 01RIGHT TWISTED SPRING RECAMBIO

03 0503031805 0211Z 1/2" GEAR

04 0503010302 02501019 SEAL RING



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 58

0501052779CHAIN TENSIONER ASSY 

QTItem Code Description See page

01 0511061795 01CHAIN TENSIONER 

02 0503031367 01SPRING

03 0503031805 0211Z 1/2" GEAR

04 0503010302 02501019 SEAL RING



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 59

0511051371ASSY CURRENT TENSIONER

05

04

01

02

03

06

QTItem Code Description See page

01 0561013049 01CHAIN TIGHTENER AXLE

02 0503031805 0111Z 1/2" GEAR

03 0503010302 01501019 SEAL RING

04 0501013519 01FLAT WASHER 

05 0503010019 011/2" SPRING WASHER

06 0503010060 011/2" NUT



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 60

0521052460FRAME 2200 FERTILIZER/SEED TRANSMISSION

06
07

15
12

02

16
14

13

11

03
03

03
09

01

08

10

09
03

04
05

04
05

06
07

QTItem Code Description See page

01 0581016497 01SQUARE AXLE 3/4 X 1700 - 2200

02 0531012714 01HEX AXLE

03 0521010691 04AXLE FASTENER

04 0503010373 04SCREW 1/4 UNC X 2 CS G.2 ZN           

05 0511017303 04FLAT WASHER 

06 0503010143 041/4" SPRING WASHER

07 0503010144 041/4" NUT

08 0511065209 0120Z GEAR

09 0521018630 031.4" X SQUARE 0.8" WASHER

10 0503011076 0140-1 X 2.87 CHAIN LINK + MENDING

11 0521065328 0120Z GEAR WITH HOLE SHAFT HEX 16.5

12 0503010295 02SCREW 5/16 UNC X 5/8 CS G.2 ZN        

13 0521011859 01FLAT WASHER 

14 0502040534 01SPRING GUIDE BUSHING LOCK

15 0501018535 011/2 X 1 BOLT

16 0503014911 0140-1 X 63 CHAIN LINK + MENDING



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 61

0521052464FRAME 2700 FERTILIZER/SEED TRANSMISSION

06
07

15
12

02

16
14

13

11

03
03

03
09

01

08

10

09
03

04
05

04
05

06
07

QTItem Code Description See page

01 0581016454 01SQUARE AXLE 3/4 X 2200 - 2700

02 0571013540 015/8" X 85" HEX AXLE

03 0521010691 04AXLE FASTENER

04 0503010373 04SCREW 1/4 UNC X 2 CS G.2 ZN           

05 0511017303 04FLAT WASHER 

06 0503010143 041/4" SPRING WASHER

07 0503010144 041/4" NUT

08 0511065209 0120Z GEAR

09 0521018630 031.4" X SQUARE 0.8" WASHER

10 0503011076 0140-1 X 2.87 CHAIN LINK + MENDING

11 0521065328 0120Z GEAR WITH HOLE SHAFT HEX 16.5

12 0503010295 02SCREW 5/16 UNC X 5/8 CS G.2 ZN        

13 0521011859 01FLAT WASHER 

14 0502040534 01SPRING GUIDE BUSHING LOCK

15 0501018535 011/2 X 1 BOLT

16 0503014911 0140-1 X 63 CHAIN LINK + MENDING



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 62

0521052467FRAME 3200 FERTILIZER/SEED TRANSMISSION

06
07

15
12

02

16
14

13

11

03
03

03
09

01

08

10

09
03

04
05

04
05

06
07

QTItem Code Description See page

01 0581016498 01SQUARE AXLE 3/4 X 2700 - 3200

02 0571017427 015/8" X 2700 HEX AXLE

03 0521010691 04AXLE FASTENER

04 0503010373 04SCREW 1/4 UNC X 2 CS G.2 ZN           

05 0511017303 04FLAT WASHER 

06 0503010143 041/4" SPRING WASHER

07 0503010144 041/4" NUT

08 0511065209 0120Z GEAR

09 0521018630 031.4" X SQUARE 0.8" WASHER

10 0503011076 0140-1 X 2.87 CHAIN LINK + MENDING

11 0521065328 0120Z GEAR WITH HOLE SHAFT HEX 16.5

12 0503010295 02SCREW 5/16 UNC X 5/8 CS G.2 ZN        

13 0521011859 01FLAT WASHER 

14 0502040534 01SPRING GUIDE BUSHING LOCK

15 0501018535 011/2 X 1 BOLT

16 0503014911 0140-1 X 63 CHAIN LINK + MENDING



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 63

0521052461PLATFORM 2200 ASSY

03

04

05

06

01

02

05
04

QTItem Code Description See page

01 0581016434 01PLATFORM 2200

02 0503010237 043/8" X 1" BOLT

03 0501010942 043/8" X 1-1/4" BOLT

04 0501010984 08FLAT WASHER

05 0503010025 083/8" SPRING WASHER

06 0503010026 043/8" NUT



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 64

0521052465PLATFORM 2700 ASSY

03

04

05

06

01

02

05
04

QTItem Code Description See page

01 0581016435 01PLATFORM 2700

02 0503010237 083/8" X 1" BOLT

03 0501010942 043/8" X 1-1/4" BOLT

04 0501010984 12FLAT WASHER

05 0503010025 123/8" SPRING WASHER

06 0503010026 043/8" NUT



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 65

0521052468PLATFORM 3200 ASSY

03

04

05

06

01

02

05
04

QTItem Code Description See page

01 0581016424 01PLATFORM 3200

02 0503010237 103/8" X 1" BOLT

03 0501010942 043/8" X 1-1/4" BOLT

04 0501010984 14FLAT WASHER

05 0503010025 143/8" SPRING WASHER

06 0503010026 043/8" NUT



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 66

0521052462HANDRAIL 2200 ASSY

03
04

05
0603

04

05

06

02

01

QTItem Code Description See page

01 0521052649 01HANDRAIL REAR 2200 69

02 0521052651 01HANDRAIL FRONT 2200 72

03 0501010942 103/8" X 1-1/4" BOLT

04 0501010984 10FLAT WASHER

05 0503010025 103/8" SPRING WASHER

06 0503010026 103/8" NUT



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 67

0521052466HANDRAIL 2700 ASSY

03
04

05
0603

04

05

06

02

01

QTItem Code Description See page

01 0521052632 01HANDRAIL REAR 2700 70

02 0521052633 01HANDRAIL FRONT 2700 73

03 0501010942 103/8" X 1-1/4" BOLT

04 0501010984 10FLAT WASHER

05 0503010025 103/8" SPRING WASHER

06 0503010026 103/8" NUT



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 68

0521052469HANDRAIL 3200 ASSY

03
04

05
0603

04

05

06

02

01

QTItem Code Description See page

01 0521052650 01HANDRAIL REAR 3200 71

02 0521052652 01HANDRAIL FRONT 3200 74

03 0501010942 103/8" X 1-1/4" BOLT

04 0501010984 10FLAT WASHER

05 0503010025 103/8" SPRING WASHER

06 0503010026 103/8" NUT



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 69

0521052649HANDRAIL REAR 2200

07
08

02

10

06

05

09

01

04

03

QTItem Code Description See page

01 0511059383 06HANDRAIL INTERNAL FIXER 75

02 0511059384 02INTERNAL CENTRAL FIXER ASSY HANDLE CSCP 76

03 0521068478 02REAR HITCH FIXER

04 0581016502 04TUBE 33,70 X 27,00 X 600

05 0581016461 01BAR U 20 X 125 X 1030 X 2,00

06 0551019884 0245 X 50 X 3/8 FASTENER 

07 0501013518 04FLAT WASHER

08 0503013357 043/8" SELF-ADJUSTING NUT 

09 0581012718 04HANDRAIL

10 0581016492 02TUBE 33,70 X 27,00 X 2185 FRAME 2200



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 70

0521052632HANDRAIL REAR 2700

07
08

02

10

06

05

09

01

04

03

QTItem Code Description See page

01 0511059383 06HANDRAIL INTERNAL FIXER 75

02 0511059384 02INTERNAL CENTRAL FIXER ASSY HANDLE CSCP 76

03 0521068478 02REAR HITCH FIXER

04 0581016502 04TUBE 33,70 X 27,00 X 600

05 0581016461 01BAR U 20 X 125 X 1030 X 2,00

06 0551019884 0245 X 50 X 3/8 FASTENER 

07 0501013518 04FLAT WASHER

08 0503013357 043/8" SELF-ADJUSTING NUT 

09 0581012718 04HANDRAIL

10 0581016430 02TUBE 33,70 X 27,00 X 2685 FRAME 2700



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 71

0521052650HANDRAIL REAR 3200

03

09

01

04

02

10

06

05

07
08

QTItem Code Description See page

01 0511059383 06HANDRAIL INTERNAL FIXER 75

02 0511059384 02INTERNAL CENTRAL FIXER ASSY HANDLE CSCP 76

03 0521068478 02REAR HITCH FIXER

04 0581016502 04TUBE 33,70 X 27,00 X 600

05 0581016461 01BAR U 20 X 125 X 1030 X 2,00

06 0551019884 0245 X 50 X 3/8 FASTENER 

07 0501013518 04FLAT WASHER

08 0503013357 043/8" SELF-ADJUSTING NUT 

09 0581012718 04HANDRAIL

10 0581016492 02TUBE 33,70 X 27,00 X 2185 FRAME 2200



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 72

0521052651HANDRAIL FRONT 2200

01

02
03

04

QTItem Code Description See page

01 0581016492 01TUBE 33,70 X 27,00 X 2185 FRAME 2200

02 0511059383 02HANDRAIL INTERNAL FIXER 75

03 0581012718 02HANDRAIL

04 0521068479 02LATERAL CORRIENTE DELANTERO



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 73

0521052633HANDRAIL FRONT 2700

01

02
03

04

QTItem Code Description See page

01 0581016430 01TUBE 33,70 X 27,00 X 2685 FRAME 2700

02 0511059383 02HANDRAIL INTERNAL FIXER 75

03 0581012718 02HANDRAIL

04 0521068479 02LATERAL CORRIENTE DELANTERO



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 74

0521052652HANDRAIL FRONT 3200

02

01

05

03

06

04

QTItem Code Description See page

01 0511059383 08HANDRAIL INTERNAL FIXER 75

02 0581012718 02HANDRAIL

03 0521068479 02LATERAL CORRIENTE DELANTERO

04 0581016490 01TUBE 33,70 X 27,00 X 3052 FRAME 3200

05 0581016447 01TUBE 33,70 X 27,00 X 3185 FRAME 3200

06 0581016423 02TUBE 33,70 X 27,00 X 350 FRAME 3200



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 75

0511059383HANDRAIL INTERNAL FIXER

04
01

02

03

QTItem Code Description See page

01 0502012857 01EXTERNAL FIXER HANDRAIL

02 0502012858 01INTERNAL FIXER HANDRAIL

03 0503019083 017/16 UNC X 2.1/4 C S R P  G.5 ZN BOLT

04 0503015490 01SELF-LOCKING NUT 7/16



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 76

0511059384INTERNAL CENTRAL FIXER ASSY HANDLE CSCP

02

01 04

03

QTItem Code Description See page

01 0502012855 01CENTRAL FIXER

02 0502012856 01CENTRAL FIXER

03 0503019083 027/16 UNC X 2.1/4 C S R P  G.5 ZN BOLT

04 0503015490 02SELF-LOCKING NUT 7/16



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 77

0521052463ASSY LOWER HITCH

06

05

04

0308

07

02

01

QTItem Code Description See page

01 0521068482 02HITCH LOWER

02 1902012330 02FIXER SUPPORT ARTICULATED

03 0503010797 043/4" X 4" BOLT

04 0501010941 04FLAT WASHER 

05 0503010023 043/4" SPRING WASHER

06 0503010014 043/4" NUT

07 0521010594 021.1" X 4.1" COUPLING SHAFT 

08 0503030119 02LOCK PIN                           



PHT FLEX - FRAME 2200/2700/3200                 (UP TO 03/2022) Page 78

0521052764GEAR ASSEMBLY

07
06

05

04

03
02

01

QTItem Code Description See page

01 0521060881 02GEAR 14Z

02 0511061757 0218Z GEAR

03 0521060880 02GEAR 22 TEETH

04 0511065366 02GEAR 30Z P 12.7

05 0511063105 0234Z P 1/2" GEAR SQUARE HOLE 3/4" 

06 0521060879 0238Z GEAR

07 0503030085 02LOCK PIN





Technical Publications | Elaboration and Revision

ALESSANDRA PATRICIA KAWAHARA CARRILI


